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HONG KONG PETROCHEMICAL CO LTD 
12, WANG LOK STREET  
 YUEN LONG INDUSTRIAL ESTATE  
 NEW TERRITORIES  
 HONG KONG 
 
 
The following sample was submitted and identified on behalf of the client as : 
HIGH IMPACT POLYSTYRENE HK PETRO SR600 
 
 
SGS Job No. : 1425942 
Country of Origin : HONG KONG 
Country of Destination : HONG KONG 
Sample Receiving Date : DEC 09 2010 
Testing Period : DEC 09 – 16 2010 
 
 

Test Requested : Please refer to the result summary. 

   

   

Test Method & Results : Please refer to next page(s). 

   

   

Result Summary :  

  Test Requested Conclusion 

  US FDA 21 CFR 177.1640 (Polystyrene and Rubber-
modified Polystyrene) – Total Residual Styrene 
Monomer 

PASS 

 
 
 
 
 
 
 
 
 

Signed for and on behalf of  

SGS Hong Kong Ltd  

 
                                              . 
Thu Hung Yat, Rodney 
Section Manager 
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Test Results : 
 
US FDA 21 CFR 177.1640 (Polystyrene and Rubber-modified Polystyrene) –  
Total Residual Styrene Monomer 
 
Method : With reference to US FDA 21 CFR 177.1640. 
 
 

Result (% w/w) 
Test Item 

1 

Detection Limit 
(% w/w) 

Permissible Limit 
(% w/w) 

Total Residual Styrene Monomer ND 0.1 0.5 

Comment PASS -- -- 

 
Sample Description : 
1. White Plastic Pellet (Item 1) 
 
 
Note : 1. w/w % = percentage of weight by weight 

2. ND = Not Detected 
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Sample photo :  
 
 

 
 
 

 
 

 
SGS authenticate the photo on original report only 

 
***End of Report*** 
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